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Plot 7-1588. Antenna 1b (Pk, Ch.151, 802.11ax(SU), MCS4)
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Plot 7-1589. Antenna 1b (Pk, Ch.151, 802.11ax(SU), MCS11)
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Plot 7-1590. Antenna 1b (Pk, Ch.159, 802.11ax(SU), MCS2)
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Plot 7-1591. Antenna 1b (Pk, Ch.159, 802.11ax(SU), MCS4)
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Plot 7-1592. Antenna 1b (Pk, Ch.159, 802.11ax(SU), MCS11)
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7.6.17 Antenna 1b Radiated Band Edge Measurements (80MHz BW)
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Plot 7-1593. Antenna 1b (Pk & Avg, Ch.42, 802.11ac, MCS2)
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Plot 7-1594. Antenna 1b (Pk & Avg, Ch.42, 802.11ac, MCS4)
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Plot 7-1595. Antenna 1b (Pk & Avg, Ch.42, 802.11ac, MCS9)
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Plot 7-1596. Antenna 1b (Pk & Avg, Ch.58, 802.11ac, MCS2)
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Plot 7-1597. Antenna 1b (Pk & Avg, Ch.58, 802.11ac, MCS4)
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Plot 7-1598. Antenna 1b (Pk & Avg, Ch.58, 802.11ac, MCS9)
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Plot 7-1599. Antenna 1b (Pk & Avg, Ch.106, 802.11ac, MCS2) Plot 7-1602. Antenna 1b (Pk & Avg, Ch.122, 802.11ac, MCS2)
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Plot 7-1600. Antenna 1b (Pk & Avg, Ch.106, 802.11ac, MCS4) Plot 7-1603. Antenna 1b (Pk & Avg, Ch.122, 802.11ac, MCS4)
; RBW: 1 MHZ  peak: 5468.50 MHz, 63.09 dBuV/m bidlfolet RBW:1MHZ  peak: 5470.00 MHz, 62.84 dBuV/m
Peak Trace fa 3 eak Trace A v
PASS a9, Offset 10108 YN FIMZ  Avg: 5455.25 MHz, 48.24 dBuV/m PASS avg offet 1o VAW I MMZ 1y 5457.50 MHz, 48.70 dBLV/m
140 140
E E
> 120 = 1204
= =
a3 E
= T
£ 100 £ 100
7 80 & 80
o bl
K] 2
% 60 f “ 60
T, ey e e B RS i e T 1 1 _LPM”/
40 40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
Plot 7-1601. Antenna 1b (Pk & Avg, Ch.106, 802.11ac, MCS9) Plot 7-1604. Antenna 1b (Pk & Avg, Ch.122, 802.11ac, MCS11)
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Plot 7-1605. Antenna 1b (Pk, Ch.122, 802.11ac, MCS2) Plot 7-1608. Antenna 1b (Pk, Ch.155, 802.11ac, MCS2)
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Plot 7-1606. Antenna 1b (Pk, Ch.122, 802.11ac, MCS4) Plot 7-1609. Antenna 1b (Pk, Ch.155, 802.11ac, MCS2)
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Plot 7-1607. Antenna 1b (Pk, Ch.122, 802.11ac, MCS11)
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Plot 7-1610. Antenna 1b (Pk, Ch.155, 802.11ac, MCS4)
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Plot 7-1611. Antenna 1b (Pk, Ch.155, 802.11ac, MCS4) Plot 7-1614. Antenna 1b (Pk & Avg, Ch.42, 802.11ax(SU), MCS2)
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Plot 7-1612. Antenna 1b (Pk, Ch.155, 802.11ac, MCS9)
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Plot 7-1615. Antenna 1b (Pk & Avg, Ch.42, 802.11ax(SU), MCS4)
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Plot 7-1613. Antenna 1b (Pk, Ch.155, 802.11ac, MCS9) Plot 7-1616. Antenna 1b (Pk & Avg, Ch.42, 802.11ax(SU), MCS11)

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-24.BCG

Test Dates:
11/28/2023 - 01/15/2024

EUT Type:
Tablet Device

Page 501 of 597

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.



file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-High/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-High%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-High/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-High%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-High/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-High%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-High/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-High%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-Low/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-Low%20MCS9%20Q84
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-Low/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-Low%20MCS9%20Q84
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-Low/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-Low%20MCS9%20Q84
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-Low/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-Low%20MCS9%20Q84
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-High/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-High%20MCS9%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-High/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-High%20MCS9%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-High/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-High%20MCS9%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ac/Core1%20Diversity/80MHz/CH155-High/USI%2071083%2011ac%20Core1%20Diversity%2080MHz%20CH155-High%20MCS9%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS2%20Q77
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS2%20Q77
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS2%20Q77
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS2%20Q77
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS4%20Q73
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS4%20Q73
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS4%20Q73
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS4%20Q73
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS11%20Q68
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS11%20Q68
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS11%20Q68
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/Core1%20Diversity/80MHz/CH42/STATS%2071161%2011ax(SU)%20Core1%20Diversity%2080MHz%20CH42%20MCS11%20Q68

@ clement

bl RBW:1MHz  peak: 5364.25 MHz, 62.31 dBuV/m
Peak Trace fa "
PASS a9, ofser 15008 YR 3 INZ  Avg: 5350.00 MHz, 51.04 dBuV/m

Field Strength (dBuV/m)

5225 5250 5275

Plot 7-1617. Antenna 1b (Pk & Avg, Ch.58, 802.11ax(SU), MCS2)

PASS ji g

Peak Offset: 15 648 SWT: 1.0ms

5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

% 16008 VBW: 3 MHz

P - =
3 o N =
S ° o o

Field Strength (dBuV/m)

-3
k=3

40

R e T S ——

5225 5250 5275

Plot 7-1618. Antenna 1b (Pk & Avg, Ch.58, 802.11ax(SU), MCS4)
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Plot 7-1619. Antenna 1b (Pk & Avg, Ch.58, 802.11ax(SU), MCS11)
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Plot 7-1620. Antenna 1b (Pk & Avg, Ch.106, 802.11ax(SU), MCS2)

verag RBW: 1MHZ  peak: 5467.75 MHz, 61.89 dBuV/m
Peak Trace VBW: 3 MH; 3 2 g K
PASS i i g 18 38 auo:5ase 50 Wiz 50.72 couvim
140
g
> 120
-
-
£ 100
[=J
i
&» 80
z
-
* 60 o
T M*w,,,_v_"../
40

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Trace 2
PASS 555 6 1520 V8W: 3 itz (000700 itz 49.17 dBuvjm

140

120

100

80

Frequency (MHz)

Plot 7-1621. Antenna 1b (Pk & Avg, Ch.106, 802.11ax(SU), MCS4)
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Plot 7-1623. Antenna 1b (Pk & Avg, Ch.122, 802.11ax(SU), MCS2)
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Plot 7-1624. Antenna 1b (Pk & Avg, Ch.122, 802.11ax(SU), MCS4)
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Plot 7-1625. Antenna 1b (Pk & Avg, Ch.122, 802.11ax(SU), MCS11)
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Plot 7-1626. Antenna 1b (Pk, Ch.122, 802.11ax(SU), MCS2)
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Plot 7-1627. Antenna 1b (Pk, Ch.122, 802.11ax(SU), MCS4)
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Plot 7-1628. Antenna 1b (Pk, Ch.122, 802.11ax(SU), MCS11)
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Plot 7-1629. Antenna 1b (Pk, Ch.155, 802.11ax(SU), MCS2)
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Plot 7-1630. Antenna 1b (Pk, Ch.155, 802.11ax(SU), MCS4)
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Plot 7-1631. Antenna 1b (Pk, Ch.155, 802.11ax(SU), MCS11)
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Plot 7-1632. Antenna 1b (Pk, Ch.155, 802.11ax(SU), MCS2)

Trace: ngHold RBW: 1 MHz 5939.25 MHz
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Plot 7-1633. Antenna 1b (Pk, Ch.155, 802.11ax(SU), MCS4)
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Plot 7-1634. Antenna 1b (Pk, Ch.155, 802.11ax(SU), MCS11)
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7.6.18 Antenna 1b Radiated Band Edge Measurements (160MHz BW)

§15.407(B.1)(B.2) 815.205 §15.209; RSS-Gen [8.9]
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Plot 7-1635. Antenna 1b (Pk & Avg, Ch.50, 802.11ac, MCS2)
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Plot 7-1636. Antenna 1b (Pk & Avg, Ch.50, 802.11ac, MCS4)
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Plot 7-1637. Antenna 1b (Pk & Avg, Ch.50, 802.11ac, MCS9)
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Plot 7-1638. Antenna 1b (Pk & Avg, Ch.50, 802.11ac, MCS2)
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Plot 7-1639. Antenna 1b (Pk & Avg, Ch.50, 802.11ac, MCS4)
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Plot 7-1648. Antenna 1b (Pk & Avg, Ch.50, 802.11ax(SU), MCS4) Plot 7-1651. Antenna 1b (Pk & Avg, Ch.50, 802.11ax(SU), MCS4)
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Plot 7-1653. Antenna 1b (Pk & Avg, Ch.114, 802.11ax(SU), MCS2)
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Plot 7-1654. Antenna 1b (Pk, Ch.114, 802.11ax(SU), MCS4)
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Plot 7-1655. Antenna 1b (Pk & Avg, Ch.114, 802.11ax(SU), MCS11)
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Plot 7-1656. Antenna 1b (Pk, Ch.114, 802.11ax(SU), MCS2)
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Plot 7-1657. Antenna 1b (Pk & Avg, Ch.114, 802.11ax(SU), MCS4)
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Plot 7-1658. Antenna 1b (Pk, Ch.114, 802.11ax(SU), MCS11)
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7.6.19 CDD/SDM Primary Radiated Band Edge Measurements (20MHz BW)
§15.407(B.1)(B.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Field Strength (dBuV/m)

Plot 7-1659. CDD/SDM Primary (Pk & Avg, Ch.36, 802.11n, MCS10)

Plot 7-1660. CDD/SDM Primary (Pk & Avg, Ch.36, 802.11n, MCS12)

Plot 7-1661. CDD/SDM Primary (Pk & Avg, Ch.36, 802.11n, MCS15)
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Plot 7-1662. CDD/SDM Primary (Pk & Avg, Ch.40, 802.11n, MCS12)
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Plot 7-1663. CDD/SDM Primary (Pk & Avg, Ch.40, 802.11n, MCS15)
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Plot 7-1666. CDD/SDM Primary (Pk & Avg, Ch.64, 802.11n, MCS12)
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Plot 7-1667. CDD/SDM Primary (Pk & Avg, Ch.64, 802.11n, MCS15)
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Plot 7-1668. CDD/SDM Primary (Pk & Avg, Ch.100, 802.11n, MCS10)
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Plot 7-1669. CDD/SDM Primary (Pk & Avg, Ch.100, 802.11n, MCS12)
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Plot 7-1670. CDD/SDM Primary (Pk & Avg, Ch.100, 802.11n, MCS15)
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7-1671. CDD/SDM Primary (Pk & Avg, Ch.104, 802.11n, MCS10)
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7-1672. CDD/SDM Primary (Pk & Avg, Ch.104, 802.11n, MCS12)
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7-1673. CDD/SDM Primary (Pk & Avg, Ch.104, 802.11n, MCS15)
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Plot 7-1674. CDD/SDM Primary (Pk, Ch.136, 802.11n, MCS10)
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Plot 7-1675. CDD/SDM Primary (Pk, Ch.136, 802.11n, MCS12)
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Plot 7-1676. CDD/SDM Primary (Pk, Ch.136, 802.11n, MCS15)
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Plot 7-1677. CDD/SDM Primary (Pk, Ch.140, 802.11n, MCS10) Plot 7-1680. CDD/SDM Primary (Pk, Ch.149, 802.11n, MCS10)
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Plot 7-1678. CDD/SDM Primary (Pk, Ch.140, 802.11n, MCS12) Plot 7-1681. CDD/SDM Primary (Pk, Ch.149, 802.11n, MCS12)
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Plot 7-1679. CDD/SDM Primary (Pk, Ch.140, 802.11n, MCS15) Plot 7-1682. CDD/SDM Primary (Pk, Ch.149, 802.11n, MCS15)
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Plot 7-1683. CDD/SDM Primary (Pk, Ch.165, 802.11n, MCS10)

Trace: M§xHold RBWE 1 MHz 5937.85 MHz
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Plot 7-1684. CDD/SDM Primary (Pk, Ch.165, 802.11n, MCS12)
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Plot 7-1685. CDD/SDM Primary (Pk, Ch.165, 802.11n, MCS15)
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Plot 7-1686. CDD/SDM Primary (Pk & Avg, Ch.36, 802.11ax(SU), MCS2)
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Plot 7-1687. CDD/SDM Primary (Pk & Avg, Ch.36, 802.11ax(SU), MCS4)
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Plot 7-1688. CDD/SDM Primary (Pk & Avg, Ch.36, 802.11ax(SU),

MCS11)
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Plot 7-1714. CDD/SDM Primary (Pk, Ch.165, 802.11ax(SU), MCS2)
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Plot 7-1715. CDD/SDM Primary (Pk, Ch.165, 802.11ax(SU), MCS4)
FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
p yp X Page 518 of 597
1C2311270064-24.BCG 11/28/2023 - 01/15/2024 | Tablet Device

V 10.6 9/14/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH149/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH149%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH149/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH149%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH149/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH149%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH149/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH149%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO/20MHz/CH165/STATS%2071161%2011ax(SU)%20MIMO%2020MHz%20CH165%20MCS11%20Q86

@ clement

7.6.20 CDD/SDM Primary Radiated Band Edge Measurements (40MHz BW)
§15.407(B.1)(B.2) §15.205 §15.209; RSS-Gen [8.9]
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Pegk Offset: 14,343 SWT: 1.0ms

PASS

Peak: 5148.00 MHz, 62.34 dBuV/m
Avg: 5149.50 MHz, 50.78 dBuV/m

-
B
o

-
~
o

-
o
=)

8

Field Strength (dBuV/m)

o
o

40

5025 5050 5075 5100 5125 5150

5175 5200 5225 5250 5275

Frequency (MHz)

Plot 7-1717. CDD/SDM Primary (Pk & Avg, Ch.38, 802.11n, MCS10)
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Plot 7-1718. CDD/SDM Primary (Pk & Avg, Ch.38, 802.11n, MCS12)
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Plot 7-1719. CDD/SDM Primary (Pk & Avg, Ch.38, 802.11n, MCS15)
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Plot 7-1720. CDD/SDM Primary (Pk & Avg, Ch.46, 802.11n, MCS10)
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Pegk Offset: 14,343 SWT: 1.0ms

Peak: 5137.75 MHz, 66.68 dBuV/m
Avg: 5149.75 MHz, 50.93 dBuV/m
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Plot 7-1721. CDD/SDM Primary (Pk & Avg, Ch.46, 802.11n, MCS12)

Peak: 5149.00 MHz, 65.73 dBpuV/m
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Plot 7-1722. CDD/SDM Primary (Pk & Avg, Ch.46, 802.11n, MCS15)
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Plot 7-1724. CDD/SDM Primary (Pk & Avg, Ch.54, 802.11n, MCS12)
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Plot 7-1726. CDD/SDM Primary (Pk & Avg, Ch.62, 802.11n, MCS10)
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Plot 7-1727. CDD/SDM Primary (Pk & Avg, Ch.62, 802.11n, MCS12)
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Plot 7-1729. CDD/SDM Primary (Pk & Avg, Ch.102, 802.11n, MCS10)
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Plot 7-1730. CDD/SDM Primary (Pk & Avg, Ch.102, 802.11n, MCS12)
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Plot 7-1731. CDD/SDM Primary (Pk & Avg, Ch.102, 802.11n, MCS

cak Trace RBW:1MHz  peak: 5466.25 MHz, 63.26 dBuV/m
PASS Avo, Offset: 15.4d8 YBW: fédr:ls HV/

Peak Offset- 15.1d8 SWT: Avg: 5460.00 MHz, 49.53 dBuV/m

140

120

100

80

Field Strength (dBuV/m)

[ e e St

40

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

PASS &eakgacs RBW:1MHz  peak: 5469.75 MHz, 61.88 dBuV/m

Frequency (MHz)

Plot 7-1732. CDD/SDM Primary (Pk & Avg, Ch.110, 802.11n, MCS10)
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Plot 7-1733. CDD/SDM Primary (Pk & Avg, Ch.110, 802.11n, MCS12)
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Plot 7-1734. CDD/SDM Primary (Pk & Avg, Ch.110, 802.11n, MCS15)
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Plot 7-1736. CDD/SDM Primary (Pk & Avg, Ch.118, 802.11n, MCS12) Plot 7-1739. CDD/SDM Primary (Pk, Ch.126, 802.11n, MCS12)
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Plot 7-1737. CDD/SDM Primary (Pk & Avg, Ch.118, 802.11n, MCS15) Plot 7-1740. CDD/SDM Primary (Pk, Ch.126, 802.11n, MCS15)
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